Encina Water Pollution
Control Facility

6200 Avenida Encinas
Carlsbad, CA 92011

SDAPCD Facility ID
APCD1984-SITE-03370

February 2024

Prepared by:

Yorke

ENGINEERING, LLC

www.YorkeEngr.com

Office Locations:
Los Angeles, Orange County,
Riverside, Ventura, San Diego, Fresno, Merced,
Bakersfield, Berkeley, San Francisco

Tel: (949) 248-8490
Fax: (949) 248-8499

Copyright ©2024, Yorke Engineering, LLC

=
=
.5
S
&
:
o
el
<
e
et
=
R
P
-
>
>
s
g
o
-




Title V Permit Application
Encina Wastewater Authority

Encina Water Pollution
Control Facility
Title V Permit Application

Prepared for:

Encina Wastewater Authority
6200 Avenida Encinas
Carlsbad, CA 92011

SDAPCD Facility ID
APCD1984-SITE-03370
[...]
This application package contains the information necessary for the SDAPCD to process and
approve this application, including facility information (Section 2.0), emissions (Section 3.0), and
federal regulatory considerations (Section 4.0).

The list of the application forms provided in Appendix A is summarized in Table 1-2.

Appendix B contains the “Applicable Requirements Summary Checklist” form 1401-H1. The
Compliance Matrix meeting the requirements of the “Compliance Certification Schedule” form
1401-K is provided in Appendix C. Appendix D contains the current permits to operate (PTO).
Appendix E contains the facility emission calculations meeting the “Total Stationary Source
Emissions” and “Detailed Emissions Report” requirements.

Table 1-2: SDAPCD Forms Accompanying This Application

Purpose Form Title Location

General Application Appendix A

Stationary Source Summary, Form 1401-A1 Appendix A

Stationary Source Summary, Form1401-A2 Appendix A

Insignificant Activities List, Form 1401-G Appendix A

Applicable Requirements Summary Checklist, Form 1401-H1 Appendix B

List of Permits by Equipment Category, From 1401-H2 Appendix A

Initial Title V Certification Statement: Form 1401-I Appendix A
Application Compliance Certification Schedule; Form 1401-K Appendix C
Schedule of Compliance; Form 1401-L Appendix A
Abatement Devices; Form 1401-M Table 2'1. and

Appendix A

Alternative Operating Scenario; Form 1401-N Appendix A

Multiple Applicable Requirements Streamlining; Form 1401-O Appendix A

Permit Shield; Form 1401-Q Appendix A

1.3 Application Shield

In accordance with Rule 1410, Section (a), a facility shall not be subject to enforcement action for
not possessing a permit 1if the facility fulfills the following three conditions:

1. The facility has filed a complete and timely application for an initial Major Facility Review
Permit or for a 5-year renewal of an existing Major Facility Review Permit with the Air
Pollution Control Officer (APCO);

2. The APCO has not acted on the application; and

3. The facility has honored all requests from the APCO for additional information identified
as being needed to process the application by the date specified in writing of the request.

If the facility has not submitted a timely and complete application, the period of non-compliance
shall be the period between the submittal deadline and the actual submittal.

The EWPCF became subject to Title V on February 21, 2023. Following the attainment status
change in the SDAPCD, the major source thresholds were updated, and EWPCEF’s PTE is in excess
of the new major source thresholds. A timely initial Title V application would be submitted within

\/
YOrKe egineerng, LLc Copyright ©2024, Yorke Engineering, LLC 7



Title V Permit Application
Encina Wastewater Authority

12 months of becoming subject to Title V, thus, by February 21, 2024. This application establishes
an application shield for EWPCF.

1.4 Application Fees

The fees associated with this Title V permit renewal application are determined on a time and
material basis per SDAPCD Rule 40(f)(9), which requires: “The owner or operator of a stationary
source subject to the requirements of Regulation XIV of these Rules and Regulations, shall pay
the actual time and materials costs incurred by the District to review and act upon an application
for initial permit, permit modification, administrative permit amendment, Section 502(b)(10)
change, enhanced Authority to Construct and/or Title V operating permit renewal; to evaluate such
source for compliance with Regulation XIV and the terms and conditions of a Title V operating
permit, including but not limited to the costs incurred to document such evaluation, to prepare
reports, and to take any actions necessary in cases of noncompliance; to reopen an existing Title V
operating permit; and to cancel a Title V operating permit.”

The SDAPCD was contacted to obtain a fee estimate, which is summarized in Table 1-3 and
provided in Appendix F.

Table 1-3: Summary of Application Fees

Permit Action Fee
Title V Permit Processing Fee Estimate $16.,440.00
Non-Refundable Base Application Fee $113.00
Total $16,553.00

1.5 Application Preparation

This permit application was prepared by Julie Mitchell and Grace Haselton of Yorke Engineering,
LLC (Yorke). If there are technical questions regarding this application, please reference the
contact information provided in Table 1-4.

Table 1-4: Application Preparers

Name: | Julie Mitchell Grace Haselton
Company: | Yorke Engineering, LLC Yorke Engineering, LLC
Cellular: | (619) 375-9142 (949) 979-1372
E-mail: Jl\/Iitchell@YorkeEngr.com GHaselton@YorkeEngr.com

\/
YOrKe egineerng, LLc Copyright ©2024, Yorke Engineering, LLC 8



Title V Permit Application
Encina Wastewater Authority

2.0 FACILITY DESCRIPTION
2.1 Process Description

Wastewater i1s treated in a number of steps mvolving multiple basins and processes to clarify the
water for in-plant use, recycled water use, or release to the ocean. Grit and larger wastes are
separated and sent to a landfill; sludge from the wastewater process enters the digesters, where it
is turned into digester gas to power the cogeneration engines or the dryer or sent to one of the
flares; and the residual biosolids are dried and turned into pellets for use as fertilizer. Figure 2-1
presents the process flow diagram for wastewater treatment at the EWPCF.

Figure 2-2 shows the process flow diagram for electricity production from the four cogeneration
engines, including the use of engine heat in the digesters. The four cogeneration engines are fueled
by either digester gas or natural gas.

Figure 2-1: Water Processing Process Flow Diagram

ENCINA WATER POLLUTION CONTROL FACILITY
Process Flow Schematic
(2022 Average Flows)
@ oo o
7y e 2 L‘ 3 - 4 ‘ > 5 > B6A
INFLUENT | y E—J
| screawGs | L/ va 5 IRETURN AC.TNATED. Supce AS)
1 B eI —— el g g S '
o GRIT 2 ye—d H 1) s
e I e o B : T
g - 3 .
3 iz I
- a H
E J !
= !
¢ ‘Rasorp
3 3 DAF Foiymer]
= 249,000 GPD | i Vs
: TWRF RETURR }_,,.-"rumr:o SLUDGE )
B - -+ -
: L ==
E 6B . % 196 GPD NaoCH, DR, |PRRATE
E = [ \ LB COGEN | HEAT DRYER)
| - 8A | mgo—P 11 | 12A )
g 3 Cennﬁwe T
§ T VECETABLE OL
Y 11,327 GFD "_
Rt AT 7 ORAVITY DISCHARGE ALTERNATIVE FUELS
> | INOTE 2)
L Tomonmocean  JQTRUCK
NOTE3— PUNP DISCHARGE g FLenT QUTFALL iR

i LEUCADIA WAS’ TERDISTRICT VALLECITOS WATER DISTRICT MEADOWLARK WRP CARLSBAD WRF BRINELINE
: CAFNER WRP 0.049 NGD 0.0 MGD
& LEGEND
g 1. INFLUENT STRUCTURE 8A. EFFLUENT PUMP STATION — LIQUID STREAM
§ 2. SCREENING 88B. CHLORINE CONTACT TANK ———#  SOLIDS / RESIDUALS STREAM

3. GRIT REMOVAL 9. DISSOLVED AR FLOTATION SECONDARY EFeLUEN CHARREL

4. PRIMARY SEDIMENTATION 10. DIGESTION =% CHEMICALS

5. AERATION BASINS 11. DEWATERING - PUMP

S8A. SECONDARY CLARIFIERS 12A. HEAT DRYING

68. COMBINED PUMP STATION (SEEPS/CWRF) 12B. PELLET STORAGE & SAMPLER

7. EQUALIZATION BASINS (EAST AND WEST) 13. ALTERNATIVE FUELS ] FLOW METER

r.mgﬁ.&om SHOWN HEREON ARE CALENDAR YEAR 2022 ANNUAL AVERAGE DAILY FLOWS (AADF).

: 2. FLOW SHOWN FOR ALTERNATIVE FUELS REPRESENTS FOG ONLY
§ 3. RETURNFLOW TO SECONDARY EFFLUENT PIPELINE ONLY UNDER EQUALIZATION CONDITIONS.

\/
‘ CDI’ke Engineering, LLC

Copyright ©2024, Yorke Engineering, LLC




Title V Permit Application
Encina Wastewater Authority

Figure 2-2: Digesters and Cogeneration Process Flow Diagram

HEAT LOOP SUPPLY C——)

\' Digester #4 Digester #5 Digester #6 |

| <—=HEAT LOOP RETURN

v v v v
Y L DIGESTER GAS FROM GAS MANAGMENT {——
@ DIGESTER GAS FLOW METER
NATURAL GAS FLOW METER

NATURAL GAS FROM SDGE <——3

MAIN SWITCH GEAﬂ ENGINE ROOM

ELECTRICAL FEED TO THE PLANT ——

2.2 Facility Equipment and Abatement Devices

Table 2-1 lists the permitted equipment included in this permit application and their associated
abatement devices. The table below replaces District Form 1401-M, Abatement Devices. Detailed
equipment descriptions can be found in the PTOs provided in Appendix D.

Figure 2-3 shows the locations of the permitted sources.

There are two emissions release locations and five control devices (CDs) associated with Permit
APCD2011-PTO-001016. These include:

= The natural gas-fired, 1.3 million British thermal units (MMBtu) per hour regenerative
thermal oxidizer (RTO) (CD1) controls VOC emissions from process gas from the
biosolids drying process.

» Dryer exhaust travels through the impingement tray condenser, where some of the
exhaust is recycled back to the dryer and the remainder is sent to the Venturi
scrubber (CD2). This system controls particulate matter emissions.

= Odor Reduction Facility (ORF) 2 for the biosolids system consists of a biological reduction
tower and/or activated carbon adsorber system (CD3); these can be operated separately or
together. ORF2 primarily controls odorous compounds, such as sulfur, but also controls
VOC emissions. The following feeds into ORF2:

» Odorous air from the dissolved air flotation (DAF) tanks, sludge dewatering
activities, and fats, oils, and grease (FOG) tanks;

\/
YorkKe cgieeig uc Copyright ©2024, Yorke Engineering, LLC 10



Title V Permit Application
Encina Wastewater Authority

A dual throat wet scrubber (CD4) that controls particulate matter from the biosolids
material handling; and

The pellet silo and offloading system emissions are controlled by a baghouse (CD5)
to control the particulate matter emissions.

Table 2-1: Permitted Equipment and Abatement Devices

lé’lffnl::letr Equipment Equipment Description Abatement Device
ORF1 consists of a
biological reduction tower
A 36 MGD (average dry weather flow) and activated carbon
secondary wastewater treatment facility | adsorption system servicing
Wastewater consisting of headworks and primary | the headworks and screening
APCD2008- ; : : : . g
Treatment | sedimentation basins, primary clarifiers, svstem.
PTO-961446 . ; 2
Plant activated sludge aeration, secondary :
sedimentation, ocean outfall and _ORF3 consists of an _
miscellaneous operations activated carbon adsorption
' system controlling the
activated sludge system.
Natural gas-fired
A biosolids processing operation (36.1 1.3 MMBru/hr RTO (CD1).
dry tons per day maximum capacity) RCFCIVCS dryer e_:xhaust
consisting of: three 94,000 gallon [40' dia. Cf)lltlolled by I.mplngemeny
X 10' side water depth (SWD)] DAF tray condenser and Venturi
thickeners, a wet cake bin conveyor, two scrubber (CD2).
wet cake bins, a wet cake truck load out :
station, three anaerobic digesters [(2) 95' 8&? i(cflﬁizhclcc)gzl;ttso(\:\fei
Biosolids dia. X 42' SWD and (1) 105' dia. X 35' & - -
APCD2011- i : i : and/or activated carbon
Processing SWD]. one 50' dia. X 22' SWD sludge
PTO-001016 2 adsorber system.
System storage tank, two centrifuges. one 15 : :
; Receives odorous air from
MMBtu/hr digester gas/natural gas fired the DAF tanks, sludge
sludge dryer with assoc1a.ted processing dewatering activities, and
equipment, two alternative receiving FOG tanks
tanks (22,500 gallons capacity) aqd tWo | raterial handlin o exhaust
support pumps, two Rock Trap Grinders. ™
two pellet siloi, cli)imllli:g;zlatnce and storage scrubber (CDA4).
quip : Pellet silo and offloading
system baghouse (CD5).
Caterpillar lean burn engine fueled with
: digester gas and natural gas, rated at
Ié"l]"? 8}3(2)8:25 Cgielilﬁza;f "1 1306 bhp when fueled with digester gas N/A
i & and 1,085 bhp when fueled with natural
gas, driving a 750-kW generator.

\V,
YOorke cogneering, 1ic

Copyright ©2024, Yorke Engineering, LLC

11




Title V Permit Application
Encina Wastewater Authority

Permit - : 7 :
Nt Equipment Equipment Description Abatement Device
Caterpillar lean burn engine fueled with
z digester gas and natural gas, rated at
érp (():_]35822; Cglgl elilgza;g)n 1.306 bhp when fueled with digester gas N/A
- & and 1,085 bhp when fueled with natural
gas, driving a 750-kW generator.
Caterpillar lean burn engine fueled with
. digester gas and natural gas, rated at
érp 5}358:2:1 Cgielil;za;l;) "1 1,306 bhp when fueled with digester gas N/A
i & and 1,085 bhp when fueled with natural
gas, driving a 750-kW generator.
Caterpillar lean burn engine fueled with
. digester gas and natural gas, rated at
ﬁ,f (():_1338;2; Cglgle?;;ag‘)n 1,306 bhp when fueled with digester gas N/A
& and 1,085 bhp when fueled with natural
gas, driving a 750-kW generator.
One (1) Varec Biogas 244 Series Flare
é’l{) ((): 1())(2)% 3:1 Flare! equipped with enclosed burner and N/A
) autopilot ignition system.
Mitsubishi Heavy Industries turbocharged
SLCTIE: | Sy diesel engine rated at 1,528 bhp. driving a N/A
PTO-982044 Engime 975-kW generator.
Note:

1. A second identical flare has been permitted but is not operational under application APCD2015-APP-03914.
2.3 Operating Schedule

The maximum operating schedule for the EWPCF is 24 hours per day, 7 days per week, and 365

days per year.

2.4 Imsignificant Emissions Sources

The EWPCF has msignificant sources that do not require permitting in accordance with SDAPCD
Rule 1411 and Regulation XIV, Appendix A. The insignificant activities are included in
Appendix A — District Form 1401-G, Insignificant Activities List.

\V,
YOorke cogneering, 1ic

Copyright ©2024, Yorke Engineering, LLC

12



€1 D77 ‘Sureaurdug ay.101 t7073 1y3Liido) o711 ‘Buuesuibuz n.vw- .-.vbﬁ

[w]se3 Win
00%0.L¥ 0SE0L¥ 00€0L% 0520.L¥% 0020.L% 051L0L% 00L0L% 0500.% 0000.4% 05669% 0066S% 05869% 0086S%

002p99E 0GLP99g 00 ¥99€ 050¥99€

[w] yuoN Win

0S2r99E

¢ SJI0)B.IUI50

»

_ -

saanjonas Jolegy pue ‘sadanog ‘Arepunog AJIdE,] JO SUONBIOT] :¢-7 2InJL]

bﬁoﬁﬁz‘% I9JeMalse |\ eurnduy
uonedrddy jrumiag A SpIL



Title V Permit Application
Encina Wastewater Authority

3.0 EMISSIONS
3.1 Criteria Pollutants

A criteria pollutant emissions inventory is required as part of the Title V application to establish
the applicability of Title V for the facility. This inventory includes emissions from all regulated
pollutants, e.g., NOx, CO, VOC, sulfur dioxide (SO2), particulate matter with an aerodynamic
diameter less than or equal to 10 microns (PMio), and particulate matter with an aerodynamic
diameter less than or equal to 2.5 microns (PM> s).

The annual PTE for each source was estimated based on the annual throughput limits and emission

factors from the permit conditions, recent engineering evaluations, and/or emission factors
provided by the SDAPCD.

Table 3-1 presents the facility PTE summary, and Appendix E contains the detailed emission
calculations. Based on the PTE for CO and NOx, the facility is subject to Title V permit
requirements.

Table 3-1: Facility PTE Summary — Annual Emissions (ton/yr)

Permit Number Emissions Source CcO NO;: | SO: | VOC | PMy/PM: s
Engine 1 Digester Gas 20.36 | 393 | 0.07 | 2.72 0.97
APCD2010-PTO-000542 — ‘
Engine 1 Natural Gas 3:12 0.71 [ 0.002 [ 0.42 0.04
Engine 2 Digester Gas 20.36 | 393 | 0.07 | 2.72 0.97
APCD2010-PTO-000543 - ;
Engine 2 Natural Gas 312 0.71 | 0.002 | 0.42 0.04
Engine 3 Digester Gas 2036 | 393 | 0.07 | 2.72 0.97
APCD2010-PTO-000544 : ‘
Engine 3 Natural Gas 3112 0.71 [ 0.002 [ 0.42 0.04
Engine 4 Digester Gas 20.36 | 393 | 0.07 | 2.72 0.97
APCD2010-PTO-000545 - ‘
Engine 3 Natural Gas 312 0.71 [ 0.002 [ 0.42 0.04
APCD2011-PTO-001004 Flare 11.33 | 5128 | 030 | 1.82 1.80
APCD2008-PTO-982044 Diesel Engine 0.04 0.49 ]0.002 | 0.03 0.01
ORF1 — Headworks 0 0 0 1.05 0
RO PR RS At Sludge [ 0 0 0 121 0
ORF2 — Biosolids 0 0 0 0.46 0.16
APCD2011-PTO-001016 —
RTO-Dryer — Biosolids 8.60 | 17.07 | 1.86 | 3.35 8.48
All Sources 113.91 | 41.35 | 2.45 | 20.49 14.46
Title V Threshold 100 25 100 25 100
Exceed Title V Threshold Yes Yes No No No

3.2 Hazardous Air Pollutants

A hazardous air pollutant (HAP) emissions inventory is required as part of the Title V application
process in order to establish the applicability of Title V and federal National Emission Standards
for Hazardous Air Pollutants (NESHAPs). HAPs are those pollutants listed in Section 112(b) of
the Federal Clean Air Act (CAA). Major source HAP emission thresholds are 10 tons per year for
any individual HAP and/or 25 tons per year of cumulative HAP emissions.